
Parts Catalogue

1

Rev 4 del 07/11/2025

11111-<BBBB 
RIMINI 

bimota 



Model pictures

2

lD bimota 11111-<BBBB 
/MINI 



Model & Part list Information (BIMOTA)

Model Information

Model Name: 
Starting production year: 
VIN No. Format
Engine No. Format

KB998 Rimini 
2024 
ZRPBTE11xSRxxxxxx 
ZXT00JExxxxxx

EXPLANATION OF PART CATALOGUE FORMAT
A. Model Title
This title describes the model contained in this catalog.
B. Part Group Title
A representative name for the group of parts illustrated on thepage.
C. Reference
Correspondance number that can be easily find in the drawing, indicating the part
D. Part Number
The number assigned to a part for the purpose of parts ordering.
E. Description
Describes the main function of the part and includes data such as size, number of
teeth, color,etc.
F. Quantity

Specifies how many of a part are required at the indicated position on the illustration.

BIMOTA PART NUMBER STRUCTURE

OLD: 000000000
NEW: BMT000000000

KAWASAKY PART NUMBER STRUCTURE

Part list information
This parts catalog lists parts and sub-assemblies provided as spare parts.
When it becomes necessary to replace parts always use KAWASAKI GENUINE PARTS. Strict inspection assures  quality 
and performance of KAWASAKI GENUINE PARTS.
HOW TO PLACE AN ORDER FOR PART
When ordering parts be sure to use the catalog for the correct model and year of the vehicle. Include the following  
items exactly as listed in this catalog on your parts order.
- Part Number
- Part Name
- Quantity

3

lD bimota 11111-<BBBB 

1) Part Number (New Structure) 

1-1-r22222-oooo-I 

/MINI 

Color Code 
Production Number 
Function Code 

(Old Structure) 

Q2222-r-OO 

A 
@ bimota 

~ 
IIIIHBBBB 
■-Ml&llkl 

4 

6 

(j 

<§ 

~ 

' 
" 

23 

30 

24 

32 

22 

e 

itl~ • 

ç§: <) 12 

,.' :3~ ,. . 

4(j ~·" 
3 6\~ 11 

@ 8 12 

3 REAR SWINGARM 

REF. PART NO . DESCRIPTION O. TV 

e 

" 
" 

" 
" 

" " 

4!iO14·0'11 

8U510Q62070 
501263 100 

HJ510!1152O1O 

$01213130 

5on1n10 

50120090 

50TU20IO 
50 1H2100 

2060200&5 

2no10on 

20Z0t001t 
501263010 

HT510062140 
205,010057 

206010024 

201020064 

2060200&0 

HT510DUOSO 
UT5100620• 0 

20104 \111! 4 

50 12'3140 

20105000 

211 71-0t&O 

20104102' 

43041-CMO 

Hf5100l52030 

un10oe2020 

SIIB2UQll0 

110S16nJ0 

206060024 
HT510062100 

50 5263150 

20?030003 

21 4000150 

56033·0926 
1321AOli12 

9 2 154• 1554 

•t0ll1·0001 

SliOS:1 • 1421 

il2111•Dll21 

D 

Shoc~ 111ror 11er 
Col.lor .iox2s~, 1 
Spacer LH 

fle roo 

nylon soacer tH 
nv l.on space r 
intorni! 1pic,r 
HK 1816 

Snli.r,g ring6 18X24JIJ 

N~t lil \Ox ! .25 

internal soocer sw l ngar• 

Ball bftaring ~1so5 . 2R ~l 

HK 2!>16 

IIK 2520 

Chainld j ustr.ent LH 
C~ain ad ·uur,ent JIH 

:::~•,. I.I IOX6 2t 1 .25 TCEI 

s~rew IU ~l2 TSl'EI UNT 59J 3 7 

SENSORIIRW!lEEL 

Sçr,:w ll.@>< 25 r CEI 

Calip cr 

Sealhgnno 
B~~h >< IP: 
swingara 
Lowcrchdn sli<1cr 
!.UAAO CAA IH 

stgir 
Ch1inlabel 

~oH sensor f _><foo 

• U~er sta l 

laDel tyn prassion 
Cl H p 

E F 



Part list Information (KAWASAKI)

PARTS CATALOGUE CLARIFICATIONS

BIMOTA KB998 Rimini USES KAWASAKI ENGINE AND SOME ELECTRONICS 
COMPONENTS. FOR THIS PARTS MANUFACTURER'S PICTOGRAMS ARE USED AND 
WE INSERT HERE THE MANUFACTURER READING CRITERIA

4

lD bimota 11111-<BBBB 
RIMINI 

.2 .. EXIP'LANATEOIN Q,F PARTS CATALOG IFOIRMAT 

'1•~'17ZX1400 HCF/iHHF 

.A. Y e.ar & Model litile 

'Ref. 
INo, 

~ ~ 
~~ ~-­
~~ 
-., !lii! 1!il 

This title describes 1he year{s} and model(s) oontained in this catalog_ 
B. Part.Group Tff!te 

A representativ,e name for the group of parts muslratedl on this page. 
C. Reference· Number 

o,,Q 

i>a ~Tll;tjI\fAl'O 

!!IYII' 
I 

I 
I 

e,i, 

e.. I 

.: 

The :reference number is Histed on the illusb:ation and parfa list lt is th:e link between the ilfustration and the 
parts hst 

D. Part Number 
The .111umbe:r assig!ned to a part for ttie purpose of parts ordering _ 

11) IP/lrt Numoor ( Nil;!W Structur,@) 
OCOOO - 0000 - 00 or 00000 - 0000 - 000 TTT -- I Color Code 

Piroductio:ri fllumoor 
Fuootion Co:le 

(ò ld St OJO'IUJlfj;:• 

00000 - 000 - 00 

T 

' I 

' 
IJ 

' ll3) : 

2) :Standatd H!ar-dware Nwnw 
coo O •0000 000 00 0000 

T l T....____ Sizc Nt.1mbm 
- Mlamlial oc Surfac1& Trl:latment Codo 

~ -
._ ________ Item N~mber 

E. Descripflio:n 
Describe-s tfle main funotion o" the part and indudes data such ais. size, number of teeth, color.etc. 

1~) ------------------ P u:s, 
i -L __________________ T _us 
& ____________________ And 
2ND Seoond --------------------------
3RD Third --------------------------4TH __________________ Fourlll 
AR _ : __ : _________ As Re_gJired 
ASSY ______________ Assen~bly 
CA ________________ CutAw~ 
Ctff Ccmt,er --------------------------COMP ______________ Cmwlete 
D -- • -- , - -------- . _ De,q[ee 
FR Front --------------------------G :: : : Gram --------------------------

F .. Quanlity 

Ust of .Abbreviations 
I ID< ______________ I le;,cs__g_o:na'J 
ID = _ . _ _ _ __ _ _ . lm;iàe Diruneter 
K1P,H' __ _ _ _ __ Killometeim Per Hour 
L lin'k 
_ = __________ • _____ Len_gth 
U ____________________ l ess 
LH !..eft H,mà --------------------------LWR Lower --------------------------MM. _ . _______ . ____ Millim.etef" 
MPH M11es Per Hour --------------------------NA ot.AYaila'llle --------------------------OJS • Over Size 
OD = Outside Dirune:ter --------------------------
PR _______________ Pl[ Rati~ 

RIT 11.e'fc.rcnc.e --------- -----------------RH ___________ . __ R!gllt Hand 
RP • ______ Re·.rorutiollS Per M"nute 
RR Re~ --------------------------STD Standard --------------------------1 ___________________ Teeth 
li = Tuidiness --------------------------UJS Urnder Size --------------------------UPP __________ . __ . _ .U~_per 
V Voit 
W Watt --------------------------WJ Wnh 
V'JD \Mbh Decal --------------------------WOD 'IMnhoul llec:al 

Specifies how ma11y of a part are required at tlle indira:ted position on th:e illustratia, . 
G. YeaJ" & Model 

fndicates which pruts are used fora specific V\eh:ide ye.a;r and model. 
H. Additional lnforanallron 

Additional 'lnformafion is slh.ovm as, follows: 
1) (OPTl:ON) Part is. not ir.stalled asorigirlal equipment, but is availab e separately. 
2:) (RACING US[ ONL Y) Partis to be u5ed ~ do-sed wU1r.; e racing only on this v,ehide. 
3} (OFF-ROAD USE O:Nl Y} IPalil is for off-macl use onlythis vehide. 
4) (LOCAl PROCUREMENT ITEM) Pan: is obtalnable from a local wur:ce. No p<llil number i:s listed_ 
5) fochniral rekmonships between old part. numbers and new part numbers are soown as fol!ows: 

IINTERCHA!NGE- Old pru1ornew part can be used. 
IJBSTITUTE - New part replaces olcl part. Olei part cannot be used in piace of n9W part. 

6,) M'id-Year palil number changes on .a vehicle are noted by engine or frame num!Er references_ 

- KZ400DE0011181) A:ffeoted units are from beginning of model year produciion Llp to 
a11d induding this engrrie number. 

(KZ400D-008111 - Affeoted u its are from this frame number to the end of model 
y,e.ar prnduotion. 

(KZ400DE008181 - KZ400DE018888-) A:ffeoted u its are in 1his engine num er range_ 
Il. Specification Code 

ld,enlifies th:e specification of the vehicle for which the pmt applies_ 'lrf no spec code i:s li&ted, 1h at means the 
palil is used for ali specifications. 

'23 
3pecCode Specificatioo 

N.PFNN 

wv VVhole Vehi de T ype Aopmval o 



Pictorial Index 

5

1. Engine brackets 2. Frame 3. Rear swingarm 4. Cooling system

6. Front suspension 7. Electric system (main) 8. Stand5. Exhaust system

~ 
/ @) ,. 

22 

; ~ 

\\ \l"-@ 

~ 5 
29 

26 
22 

@-e 
~ 2 0) 

35 d 

32 

<" 

<" 

"~ ~ •:! 
c::::J ~~ 17 

'@ 14 

4 

11 ~ 
~ ~ 

@ i 20 
12 

~- • . ~--,,, 

~~ ' .. 

~" 
@ 

. 
" 

(j 

3 

30 

" 23 

2 

it1~ .. • 
~~~ 

,2 n U-® 

________ _J 

22 

7 
6 

4 

24 

8 @ 

,3 

~ A 

~ 

see en i ne 

2 

6 

~ 

/b/b "", ) j 
~ 

12 

7 

{l) 

@~ 

3 



Pictorial Index 

5

9. Wheels 10. Airbox 11. Canister 12. Footrests

14. Handlebars 15. ABS system 16. Tail / electronic componets13. Suction duct / front lights

.- ,s"~~ 
~~ 130Nm 

~25Nm 

o-@ -~ 
51 , , 

.. ~ 
~/B 

;•~ 
' 12 

' 11 25Nm 

31 

50 

6 10 

~ 
40Nm 

18 

@--"' 
8 

1 ~ò' (,(?<'?{; 

~ 5 

ò' 

~ 
~ 

~ 

19 

19 

7 6 

4 

~ 
7 

6 

33 

32 

47 

4 

37 

~ ~ ) " ""'~~ " 

;;~ .. .,~ 
,;¼ ~~¾22Nm 

~ · ~~ 
~~è,. 2 

~~~ ~¾~r., 
®{] ~~~/~, 
~ 2• 24 0) r _ 118 4 1 

.. 



Pictorial Index 

5

17. Fuel tank 18. Wing motor pulley 19. Wings 20. Front fairings

22. Stickers21. Fenders, seat, fuel t. cover

10 ~ 
~ 

4 ~ 
~ 12 

V 
/2 

~ \ 8 
~ 

9 
• 

1 

7 

11111-<BBBB 
5 

- ~ 

r 

4 

10 

9 

~~tt " " 
~,~~ 

'~ -~-~ 
10 6 . 

~~4Y' •• ~ 

! ] 

i a a 
13 G 

~ 05." ·<>"'<> 8 7 

,, a~3: 13 " 

1 

~'Ài-n;~~ ~;;~it i,-@ 

.. 
~ 
~ @ __ /e -

0!) I 
3 

5 

23. Tools



Pictorial Index 

5

K1. Cylinder head K2. Cylinder head cover K3. Air cleaner K5. Valves

K7. Crankshaft/Pistons K8. Balancer K9. ClutchK6. Camshafts/Tensioner

1100.!l 

92042 

(11006) 

9215~A, 

921538 
92200 

r \ ~Ref Camshaf t (s) 
92153A' L ~ /Tensooner 

9215-lA. 

120 

~~ 
~92042 

92042 r=:,..LJ. 
92 173~ 

42 #-;-92153 

2066 :~; ::--p 
16066 

C)-92055A 

e/; 
043 

~92055 

[12~ 

~ ~12053 12046 92153 

Ref Cy I nder Heod 
92153 

• 

• ., 

12046 

92057 

~(_,~' 
11061 12048 92 153A 

~ ~ 120 

92 152 

~921 54A 

~ -1 1065 

9 2l54A.; ~ 
~ 12021 

~ \921547 
11065~ 921544 \ \._ 

~ ~ 14093-----0 
1 202 1 ~ - 1 4093~ 

14093 

\21547 

14093----b 

,~.7~ 
1m~ ~::01 

920J3b ~ 

6 \ 

92139F-H-O\) ~ \. 

~92153 

~92055 

13251 

921J9F-.H_s:J) ~ 92 154 

92200-----jf\ 

92200~ 

92139/A/B 

~ 92 1J9C-. E 

~ 92139/A/8 

~ ~ 
12046 

92139/A/8 

92 139C-E 

1}2139/A/8 

921.39C .. E 

El 112 

[1320 

[11:50 

92154-, 
92200-0 

o ="'" 

v - 92093B 

11061A 

14073 

11061 

92160=:( 
92152 / 

92049 

92151 13168 ~ 

~~ 
~ 
92154 

92046 

)§)~~ 

14073 

-14073A 

1407JA 
73A 

92161 

92161 '1 ~ 

1}041 

\ • 92161 

9216 1 

160B5 

11010 

E1323 

12016 

~ 92025/A,J 
.A-----92180/A,1 
c.,.,-' 92181/A-H 

&--1 2011 
1201 1-C 

~ 12009 

(EX i 

~49078A 

C)--92049 

,-16007 

92144 

92139 

92046 L 
'T' o~ 
® 

12016 

92025/A-J 

g-~~ :;~/::~ 

12011--t), ~ 12011 

0--1200911. 

i-49078 

e--92049 

~16007A 

Rei .Eng i ne Cover(s) 

13088 

13102-, 

92145A 

92200A-Q 

(I N) 



Pictorial Index 

5

K10. Transmission K11. Gear change Drum/Shift Forks K12. Gear change mechanism K13. Crankcase

K15. Engine covers K16. Oil Pan K17. ThrottleK14. Crankcase bolt pattern

E1J61 

(Uppe r Cosé) 

92153D 

E1J62 ·W 
I~~ ··-

13140 )J ~ •13145 ~ 
92045 

'f \) 

13239 ~ ~ "' 

921530 

·~~ 

1"B0 1 
~ 
~ ~8 

670 

92153A 92153A 
9217.313 I 92 11.38 

~ 't~:r 
11061A 92153A 

92042 

l 9215JC 
14044 I 
~ 

i 14032 

92042 

92042A 

13272 b 

(1 4.31 

16~ 

-g2oss 

153E 

92153E 
11061 

92173 

t~.l. Ref .Fuel l njecl ion 

i 92161 

92154 

u2,~
2Y'" 

Q _,,J,.) 
13165------<!ll> 

92043-0 A2152, 
92145A-I 1 

131 65---41 _,/1/ 
920 ~32~ \_, 13236 !;S, :1,a 

G 1~ J 
92145 ~ 

~j22 92150 

Rei .Cronkcose 

480 rlJ. 
Ref .C,aokcose ~ , 

~ 921458 

J~ ,,L 
~/ 92200 

n2,2~ 

\ 

.,,,P 

E1J70 

E14.!J4 

11061 

92 154A 

1327:l 

:1 
7,192154 

l 40 14C 

i 
9204 

140140 

140148 9J4A 

2172 
~ 14 

.......-:--:-:92172 
~14014 

L1 
92154 

92062 92062A 1 I 1061 r i 
92043A 

92066C ~ 92154A 

~------ 13272 

'...--921 548 92 O I)~ • 

,20'6A ~l ì'5200~T' '.i,P1 
9206 

27010 92062C 

920~~ è:) 92154A 

/ I 14014A 

9204.3 

67 

921 54C-v 
~ 92170 

11056--8 

""' I 
f!:'"" 

M 
RolO, I Po,~ 

16163 

92066----() 

9 203 7 A___.."' 

~ 9203~ 92173 
92037 92 192B~ I . 

921928---3\. 92037~ ~ ~ 
\J ..,..--92005 

92037- 92037-•\nrs ~l 
~92192B - ~ ~1 92037 

92037---\12005 ~ 1 921920 
d 1 92031 

92031 ) -- I 920.31 1 92192A 

92037 
92037 

I 

~92022 

~9217J 

\_Rei .Cronkcose 
Bo l 1 
Poi lllrn 

~92192~ 1 
'\_ \"'~2005 

~'"'' 1,~"'t,219,e 

td 92192G y, - 159071 
92192G 

92005 

92 192F 



Pictorial Index 

5

K21. Oil Pump K22. Generator K23. Ignition system K24. Starter Motor

K27. Water Pipe K39. Coupling ASSY Rear HUB K42. Front master CylinderchK26. Oil Cooler

[1710 

Rei .Cronkcose 

,Jn "~ 
1 U-" 92042 92057 

:1 
73107A ~ 92154 

92200 I 
~ 

92152 12046 

480 

16154 13107 j 92D55t:J 

~ ì 92022A 49063 

59256 l-::::--,,,,0 
92042A ~ ~~J I 

32A ~ ~ j 92049 

~ 92t I ~ 

·r:,~1 
r1 ~ 16142 

11061 92154A 

Rei Cronkcose 

92055A~ 

132 

16097 

14037 

92151 

92192------(S. 

REF4 ']" 

~ 9215D 

92161A REF4 V 
~ 9221~ 

r . 
92150 

Rer .Chossis 
Electr i col 
[ quipm11nl 

21003 

~92173 

39062[~ 

921 7 3~ 

92015 
E1B10 

Rei ,Water P i pe 

92154 
9~~ 
~ 92200 21007 

92154 

p 

~,i,~ J9062f 

132 

921TI J 
~'9062C ~ ~ - 92173 r -:i2170 

39192A 92 173 920558 05
4 

I_ 92055A 

o ra:;i 92005C~-® 

®-t» J 39~628 \ \ . :~ 92153 - l ..__9,, 53 

92 17.3A 

.,,,,~ TI~ 
- Al r / ì ~ 92173 

92173-----4>.P' 920058 ~ ~ ~ 92173 132 

39062□~ I 39062A 

()_~92154 

39 l92~ 
0-671 9217.3A~ 

Ref .Cron\.i:s:holt 
/Piston{s) 

420.33 

9200<1 

I 
481 ~ 

b, 
~ 601 

92049A 

43015 
f 2291 



Pictorial Index 

5

K43. Front Brake K45. Rear Brake Caliper ASSY K46. Handlebar K48. Front Fork

~ 
~ 

F2292 

LH ('3080) 

RH (43080A) 43080/A 

43056 

• I "'1. 

~ 
lf!·~'."" 

43082 

:1 46076 

92043A .. 
~~ 
92043 92145 

46091 

(LH) 

43080 

~ 

~,1A 

~'"" 

[RHJ 

REF 6 

~44065 

Q-92026 

~ 92049 

Q-920J3 

le-t 9209' ,:::::---ei 
H026 

I 
2210 

REF 6 

~4'065 

0----92026 

~ 92049 

0 - 92033 1.~ 
le>--t"~' ,:::::---ei 

4026 

- 92210 



lObimota 11111-<BBBB 
RIMINI 

1 ES. ENGINE BRACKETS 

REF. PART NO. DESCRIPRION QUANTITY 

1 SEE ENGINE 

2 BMT510071080 BRACKET 1 

3 BMT510071090 BRACKET 1 

4 SEE ENGINE 









lO bimota 11111-<BBBB 
RIMINI 

5 EXHAUST SYSTEM 

REF. PART NO. DESCRIPTION QUANTITY 
1 35063-1381 Stay muffler body 1 
2 92092-0018 Bushing rubber 2 
3 BMT510015190 Collar 1 

4 92154-1545 Bolt socket 1 

5 92154-1901 BOLT SOCKET 8X23 2 
6 92210-0121 NUT 8MM 1 
7 14093-1062 COVER,PULLEY 1 

8 92153-1527 BOLT,SOCKET,6X10 1 
9 11061-1387 GASKET,EXHAUST PIPE 4 
10 92173-2317 CLAMP 1 
11 92151-1537 BOLT,FLANGED,8X35 1 

13 11061-1384 GASKET,76X84X30 1 
14 39178-0390 MANIFOLD-COMP-EXHAUST 1 
15 92210-0076 NUT 8MM 8 
16 BMT510015150 Muffler 1 
17 BMT510015110 Bracket exhaust 1 
18 201041044 Screw M8x50 TCEI 1 
19 202090018 Nut M8 3 
20 132BA0612 Screw M6x12 TE 2 
21 92092-1087 BUSHING-RUBBER,MUFFLER 2 
22 21174-0009 MOTOR-ELECTRIC 1 
23 59091-0007 PULLEY 1 
24 92154-0217 BOLT,TORX,5X18 1 
25 202090017 Nut M6 flanged 2 
26 92200-0078 WASHER 4 
27 BMT510015180 CABLE,CLOSE 1 
28 BMT510015170 CABLE OPEN 1 
29 92171-0292 CLAMP 1 
30 BMT510015010 Pre Muffler ASSY 1 
31 BMT510015130 Spacer 2 
32 21176-0933 Sensor oxigen 1 
33 201030119 Screw 6x10 1 





lO bimota 11111-<BBBB 
RIMINI 

7 ELECTRIC SYSTEM (MAIN) 

REF. PART NO. DESCRIPTION QUANTITY 
1 26031-3785 Main harness 1 
2 27002-0045 RELAY-ASSY,HEAD LAMP 1 
3 BMT510090200 bracket starting from bike no. 126) 1 

3 
4 92172-0441 Screw 2 
5 92171-0652 clamp 1 
6 25036-0215 METER ASSY 1 
7 23016-0653 LAMP-ASSY,INDICAT0R 1 
8 92171-1279 clamp 1 
9 92200-0212 Washer 2 
10 92075-1564 Rubber insert 4 

11 92027-1045 Bush T 2 
12 92154-0907 Screw 7 
13 BMT510090140 Wing harness 1 
14 508770580 "b" label 4 
15 92154-1801 B0LT,T0RX,8X30 1 
16 92200-0293 Washer 1 
17 BMT510095080 Steering dumper support 1 
18 201041001 B0LT 6X25 2 
19 BMT510095090 Spacer 2 
20 27048-5344 SWITCH-ASSY-IGNITION 1 
21 92152-2146 C0LLAR 1 
22 BMT510070240 Braket meter 1 
23 508990190 switch label 1 
24 92160-1167 upper rubber insert 2 
25 92160-1613 lower rubber insert 1 

J 



lO bimota 11111-<BBBB 
RIMINI 

8 STAND 

REF. PART NO. DESCRIPTION QUANTITY 
1 27010-0003 SWITCH SIDE STAND 1 
2 BMT510066010 Bracket stand 1 
3 BMT510066020 Stand 1 
4 BMT510066030 Bracket 1 
5 92145-1731 SPRING,SIDE STAND 1 
6 92154-1963 B0LT FLANGED 10X28 1 
7 92191-1001 TUBE,13X16X60 1 
8 508782190 Spring pin L10 1 
9 92152-1951 Spacer 1 
10 92015-1188 Nut 1 
11 92154-1808 Screw 1 
12 BMT508966220 SPRING PIN L40 1 
13 507066030 Stand base 1 
14 BMT510066040 Pin 1 
15 203010029 washer 1 
16 201041033 Screw M5x10 TCEI 1 
17 201050068 Screw M4x12 TSPEI UNI 5933 2 
18 201041001 Screw M6x25 TCEI 1 
19 202090017 Nut M6 flanged 1 
20 BMT510060530 B0LT FLANGED 10X42 1 

2 



lO bimota 11111-<BBBB 
RIMINI 

9 WHEELS 

REF. PART NO. DESCRIPTION QUANTITY 
1 42041-0095 SPROCKET-HUB,41T 1 
2 41073-0718-60M WHEEL-ASSY,RR,M.BLACK+GRN 1 
3 42033-0038 COUPLING-ASSY,RR HUB 1 
4 92210-1139 NUT,LOCK,FLANGED,10MM 6 
5 42036-1279 INTERNAL SPACER 1 
6 BMT510081020 Wheel spacer 1 
7 16126-0735 VALVE 2 
8 92161-0342 DAMPER,SHOCK,RR HUB 4 
9 BMT510081050 REAR TYRE 190-55-17 1 
10 BMT510080010 rear disc 1 
11 BMT510081030 Rotor RR wheel 1 
12 201041010 Screw M8x20 TCEI 4 
13 BMT510081010 Wheel axle 1 
14 41073-0717-60M WHEEL-ASSY,FR,M.BLACK+GRN 1 
15 21007-0706 ROTOR,SPEED SENSOR 1 
16 92152-0240 COLLAR,FR AXLE,LH,L=44.5 1 
17 41068-0594 AXLE,FR,25X205 1 
18 BMT510081040 FRONT TYRE 120-65 ZR17 56W 1 
19 92154-1865 BOLT SOCKET 8X30 10 
20 41080-0675-18U DISC,FR,BLACK+BLK 2 
21 92057-0823 Chain 1 
22 41075-0022 Balancer wheel (10g) 4 
23 92152-2718 front wheel spacer 2 
24 92058-0072 junction 1 
25 92152-2720 external spacer 1 
26 671B2560 OR 1 







lO bimota 11111-<BBBB 
RIMINI 

12 FOOTRESTS 

REF. PART NO. DESCRIPTION QUANTITY 
1 2154-1711 BOLT 2 
2 508782150 Gear lever 1 
3 92028-1558 BUSHING 2 
4 2200-1680 WASHER,18.3X28X1 2 
5 92022-271 WASHER,18.3X22X0.5 2 
6 201041009 Screw M5x16 TCEI 2 
7 506182130 eccentric pin 2 
8 216000043 rubber for eccentric pin 2 
9 201032001 Screw M5x12 TBEI special wide head 2 
10 508782100 Footrest fork 2 
11 506182030 Footrest LH 1 
12 506182100 Spting 2 
13 506182110 Pin 2 
14 214000097 Stop ring 2 
15 207020035 Uniball 1 
16 201041039 Screw M6x22 TCEI 1 
17 202090017 Nut M6 3 
18 BMT510082010 Stay Step LH 1 
19 508782170 LH foot protection 1 
20 201041010 Screw M8x20 TCEI 4 
21 201041017 Screw M6x12 TCEI CZ 2 
22 13242-0241 LEVER-ASSY-CHANGE 1 
23 21176-0850 SENSOR,QUICK SHIFTER 1 
24 92210-1100 NUT,6MM 2 
25 39111-0338 ROD-TIE 1 
26 92210-1101 NUT,LEFT HANDED,6MM 1 
27 92154-2090 BOLT,FLANGED,6X20 1 
28 BMT510082030 Brake lever 1 
29 211031086 Rear brake pump 1 
30 BMT508980030 Bracket reservoir tank 1 
32 BMT510082040 Bracket switch 1 
33 201041033 Screw M5x10 TCEI CZ chromiting 2 
34 207020022 BALL JOINT M5 ASKUBAL KA 5-D 1 
35 BMT510082130 Brake pump rod 1 
36 202010026 Nut M5 LH 1 
37 BMT508982150 Pin M5 1 
38 508282120 Eccentric adjuster 1 
39 204010062 O-Ring 17.5x2.5x NBR 1 
40 201041011 Screw M5x20 TCEI 1 
41 BMT510082020 Stay FR front RH 1 
42 508782120 RH foot protection 1 

~ 43 211103005 rear brake reservoir tank 1 
44 201041026 Screw M5x12 TCEI 1 

6 45 202030015 Nut M5 2 
1 46 27010-0944 SWITCH STOP 1 

13 

~o ~ .....,....~ 5 

1 
14 16 

2~~~ ~@ 

2 

47 92145-1972 SPRING REAR BRAKE SWITCH 1 
48 201041007 Screw M6x30 TCEI 2 
49 203010029 Washer D5 UNI 6592 5. 3x10x1 1 
50 BMT510082050 Collar 1 
51 201041034 Screw M5x25 TCEI 1 
52 BMT508980040 Hose brake 1 
53 216000193 Clamp (fauser) 2 
54 506182040 Footrest RH 1 
55 92154-1554 bolt banjo 1 
56 49091-0001 washer 2 



lO bimota 11111-<BBBB 
RIMINI 

13 SUCTION DUCT AND FRONT LIGHTS 

REF. PART NO. DESCRIPTION QUANTITY 
1 23001-0050 Front lights 1 
2 23016-0654 LAMP-ASSY,POSITION LAMP 1 
3 92161-1561 DAMPER,UCU 1 
4 BMT510090070 Bracket dumper Ecu 1 
5 201041026 Screw M5x12 TCEI 9 
6 BMT510090190 Bracket 1 
7 BMT510071040 Light fixing plate LH Up 1 
8 BMT510071070 Light fixing plate RH Lo 1 
9 BMT510071050 Light fixing plate LH Lo 1 
10 BMT510071060 Light fixing plate RH Up 1 
11 39156-2715 PAD,10X10X150 4 
12 39156-2716 PAD 2 
13 BMT510071100 Bushing 2 
14 201041017 Screw M6x12 TCEI 4 
15 BMT510090210 SPACER 2 
16 BMT510070180 WINGS MOTOR BRACKET 1 
17 201041053 Screw M5x40 TCEI 2 
18 BMT510006020 Ram air front 1 
19 BMT510071030 Mounting plate LH 1 
20 BMT510071020 Mounting plate RH 1 
21 201041002 Screw M6x15 TCEI 8 
22 BMT510006019 Ram air rear 1 
23 203010029 Washer D5 UNI 6592 2 
24 BMT510071120 Bracket light 1 
25 92172-0262 SCREW,TAPPING,5X10 2 
26 202090020 Nut M5 flanged 13 
27 BMT510090060 Bracket immobilizer 1 
28 21181-0029 AMPLIFIER,IMMOBI 1 
29 201041021 Screw M5x14 TCEI 2 
30 203030016 Washer D5 UNI 6593 2 
31 201030108 Screw M5x14 TBEI UNI 7380 2 
32 201041057 Screw M5x8 TCEI UNI 7380 2 
33 201041011 Screw M5x20 TCEI 2 
34 BMT510090130 Wings ECU 1 
35 92152-1959 collar 2 
36 92171-1279 clamp 1 
37 92171-0652 clamp 1 
38 202030015 Nut M5 2 





lO bimota 11111-<BBBB 
RIMINI 

15 ABS SYSTEM 

REF. PART NO. DESCRIPTION QUANTITY 
1 14093-0434 C0VER ABS UNIT 1 
2 BMT510080030 Bracket ABS Lo 1 
3 BMT510010010 Guide chain 1 
4 BMT510080020 Bracket ABS Up 1 
5 130BA0625 B0LT FLANGED 6X25 3 
6 92075-277 DAMPER 3 
7 92027-1651 C0LLAR FLANGED 3 
8 92075-1011 DAMPER 6X16X7 1 
9 16082-0972 PUMP-ASSY-0IL,ABS,B0SCH,9.1MP 1 
10 92154-1554 B0LT,BANJ0,10X19 4 
11 49091-0001 WASHER SEAL 0IL 8 
12 92154-0551 B0LT-FLANGED 6X16 2 
13 203010027 Washer UNI6592 6,4x12x1,6 1 
14 202090017 Nut M6 2 
15 215000910 Velnut MS 2 
16 201030106 Screw M5x16 TBEI 2 
15 BMT510070350 cover chain 1 
18 BMT510080040 0il tube front calipers-ABS module 1 
19 BMT509382080 0il tube (rear/front) pump-ABS module 2 
20 BMT510080050 0il tube rear caliper-ABS module 1 
21 BMT510071130 bushing 3 
22 92043-1263 Spacer 1 
23 92153-1579 Screw M6x35 3 



lO bimota 11111-<BBBB 
RIMINI 

16 TAIL AND BACK ELECTRICAL EQUIPMENT 

REF. PART NO. DESCRIPTION QUANTITY 
1 92072-1306 BAND L168 1 
2 BMT510090090 Rear bracket 1 
3 214000008 Grommet 3 
4 214000099 Cap 11 
5 56030-0715 Label (bettery) 1 
6 27034-0012 Relay 2 
7 23016-0639 LAMP-ASSY,LICENSE,LED 1 
8 92161-1885 DAMPER,9X23X12 1 
9 506170240 REFLECT0R-REFLEX 1 
10 92172-0238 SCREW,TAPPING,5X16 2 
11 25009-004 WASHER,5.2X16X1 .2 2 
12 23025-0377 LAMP-TAIL,LED,CCC 1 
13 92161-2140 DAMPER,ECU 1 
14 92075-1912 DAMPER 2 
15 92152-1969 C0LLAR 2 
16 120CA0525 B0LT,FLANGED,6X16 2 
17 92210-0950 NUT,FLANGED,5MM 2 
18 14092-0109 C0VER 1 
19 27010-0773 SWITCH 1 
20 26011-1889 WIRE-LEAD,BATTERY(+) 1 
21 120CB0510 B0LT-S0CKET,5X10 2 
22 461D80500 WASHER-SPRING,5MM 2 
23 13280-0959 PAD,DIAG C0NNECT0R 3 
24 26011-1901 WIRE-LEAD,DIAG C0NNECT0R 1 
25 21176-0026 SENS0R,VEICHLE-D0WN 1 
26 26012-1505 BATTERY,YTZ10S,12V 8.6AH 1 
27 27002-0047 RELAY-ASSY,STARTER 2 
28 202090020 Nut M5 flanged 4 
29 201030125 Screw M5x10 2 
30 BMT510090120 Busch M6 3 
31 BMT510090110 Bracket fusebox 1 
32 BMT510090100 Bracket sensor 1 
33 BMT510070260 Rear Cowling 1 
34 BMT510070310 Plate Support 1 
35 23037-0583 LAMP-ASSY-SIGNAL,LED,RR,LH 1 
36 23037-0584 LAMP-ASSY-SIGNAL,LED,RR,RH 1 
37 BMT510070320 Cover Plate 1 
38 21175-1646 ECU 1 
39 92161-2290 relais cap 2 
40 11056-7955 connector bracket 1 
41 39156-1940 pad 2 
42 201030149 Screw 6x16 TBEI 3 
43 202090017 Nut M6 flanged 7 
44 202030016 Nut M4 2 
45 201030122 Screw 6x35 TBEI 2 

7 46 216000013 washer 6mm 2 
47 92161-0163 damper 2 
48 203030017 washer 6x18x1 .6 2 
49 201030148 Screw 6x12 TBEI 2 
50 215000910 velnut M5 5 
51 BMT510090170 spacer 2 
52 201041010 Screw 8x20 4 
53 27002-0068 INTERMITTENCE RELAIS 1 



lO bimota 11111-<BBBB 
RIMINI 

17 FUEL TANK 

REF. PART NO. DESCRIPTION QUANTITY 
1 49040-0798 PUMP-FUEL 1 
2 92055-0210 RING-0,70.6X5.7 1 
3 92154-1848 B0LT,FLANGED,6X12 5 
4 99999-0521 KIT FUEL-FILTER 1 
5 51001-0891-65P Fuel Tank 1 
6 92152-2200 C0LLAR 6.8X10X20.1 2 

5 7 92153-1580 B0LT FLANGED 6X28 2 
8 92161-0869 DAMPER 10X30X16 2 
9 BMT510060370 LH tank fix plate 1 
10 201050072 Screw M6x14 TSPEI UNI 5933 4 
11 BMT510060380 RH tank fix plate 1 
12 51049-0756 CAP TANK FUEL 1 
13 92161-1330 DAMPER FUELTANK RR 2 
14 92093-1030 SEAL FUEL TANK CAP 1 
15 120CA0512 B0LT S0CKET 5X12 4 
16 92037-010 CLAMP TUBE 1 
17 702A06660 TUBE RUBBER 6X9X660 1 
18 203010028 washer UNI6592 10.5x20x2 2 
19 BMT510072020 Tank fixing nut 2 
20 BMT510072010 Tank fixing axis 1 
21 215001219 Spring pin 02 1 
22 BMT510071110 Bracket fix cover 1 
23 216000159 Deform Nut M6 L18 9202A TS 2 
24 215000910 Velnut M5 1 
25 201030148 Screw TBEI M6x12 UNI 7380 Inox A2 2 
26 56071-0821 Label warning 1 
27 56071-0694 Label warning 1 
28 92005-0721 Fitting 1 
29 92192-1506 Tube canister 1 
30 92171-0069 Clamp 1 

(4 









lO bimota 11111-<BBBB 
RIMINI 

21 FENDERS, SEAT, FUEL TANK COVER 

REF. PART NO. DESCRIPTION QUANTITY 

~ l 
1 BMT510070430 seat 1 
2 BMT510070270 Cover seat 1 
3 BMT510070290 Front fender 1 
4 BMT510070300 Rear Fender 1 

5 r ~/ 
5 BMT510070250 Cover up 1 
6 508270130 Upper seat 1 
7 92154-0209 Bolt 12 
8 215000003 Washer 12 
9 215000910 Velnut M5 2 
10 92153-1617 Bolt 4 

~ 11 201115014 Screw 4 
12 508770530 Label Bimota 3D 2 

3 O::, ' 
13 508770540 Label "B" 3D 2 



1 

lO bimota 

~ I [[I~ 98 

r 250 
n• 1 D«al molai wrial numbon 
BMT510070550 

n• 2 Dee.al Bimota experience 
BMT510070620 

n• 1 CloGal Blmola cowilng RH 
BMT 510070610 

n• 2 D«al cowllng slde RH-LH 
BMT 510070600 

8 r--r------

n• 1 SWITH STICKER 
BMT50l9901 !IO 

n' 4 D«a LOGO B CHIAVE 
coo. soanosao 

n• 1 D«a ltalian Rag AH 
BMT 510070640 

11111-<BBBB 
RIMINI 

lllll-<899B 
RIMINI 

n• 1 Decal slde RH 
BMT510070580 

111I KBBBB 

n' 1 Aflh element Ram front alr 
BMT510070630 

Il 

n• 1 D«al side LH 
BMT510070570 

RIMINI 

n• 1 Decal K8 998 rtmlnl cowtlng 
BMT510070590 

n• 2 D«al BIMOTA 3D ( Fuel lank) 
508770530 

n• 1 D«a ltallan Flag LH 
BMT 510070650 

n' 2 LOGO B 3D 40 mm. ( Front - ) 
50ln0540 

TAVl 

TAV2 

22 STICKERS 

REF. PART NO. DESCRIPTION QUANTITY 
1 BMT510070550 Decal metal serial number 1 
2 BMT510070620 Decal Bimota experience 2 
3 BMT510070610 Decal Bimota cowling RH 1 
4 BMT510070600 Decal cowling side RH-LH 2 
5 BMT510070580 Decal side RH 1 
6 BMT510070570 Decal side LH 1 
7 BMT510070590 Decal KB998 Rimini cowling 1 
8 BMT508990190 Switch sticker 1 
9 508770580 Decal logo "B" key 4 
10 BMT510070640 Decal italian flag RH 1 
11 508770530 Decal "bimota" 3D 2 
12 508770540 Decal 11 8 11 3D 2 
13 BMT510070630 Decal fifth element ram air front 1 
14 BMT510070650 Decal italian flag LH 1 





K1. Cylinder Head

NPFNN

11004 111004-0779 GASKET-HEAD
11008 111008-1443 HEAD-COMP-CYLINDER
16066 216066-0013 HOLDER-THROTTLE BODY
49002 1649002-0009 GUIDE-VALVE
92004 892004-0049 STUD,8X18

92042 1092042-007 PIN,DOWEL,6.3X8X14
92043 292043-1264 PIN,8.2X10X14
92055 492055-0074 RING-O,25.5X2
92055A 492055-0914 RING-O,50X1.9
92065 492065-096 GASKET

92066 392066-0129 PLUG,16X10
92153 692153-0454 BOLT,TORX,6X18
92153A 2092153-0656 BOLT,SOCKET,6X45
92153B 1092153-1044 BOLT,FLANGED,10X90
92154 492154-3844 BOLT,SOCKET,10X10

92154A 292154-3846 BOLT,SOCKET,5X14
92173 292173-0222 CLAMP
92200 1092200-0114 WASHER,10.5X19X2.3
120 2120CD0630 BOLT-SOCKET,6X30

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

\92153A 

92065=-iJ 

( 11008) 

11008 

92 153A' 

92153B 
92200 

92153B 
92200 

E11 11 

92154A 

120 

92042 

92042 

92'73-<9 

92042 92153 

49002-----ù 

49002~ 

~92066 
921 

16066 

0--92055A 

d 
92043 

cl,,,~~-;;r-- 11004 

~92055 

~ 

I I I I 



K2. Cylinder Head Cover

NPFNN

11061 111061-1290 GASKET,HEAD COVER
11061A 411061-1291 GASKET,PLUG HOLE
11061B 411061-1292 GASKET
11065 211065-0360 CAP
12021 212021-0021 VALVE-ASSY-REED

14093 414093-0770 COVER
14093A 114093-1092 COVER,HEAD
92043 492043-1037 PIN,DOWEL,10X14
92055 692055-0785 RING-O
92153 692153-1779 BOLT,SOCKET,6X22.5

92154 492154-1820 BOLT,SOCKET,6X12
92154A 492154-1832 BOLT,SOCKET,6X18

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

92154A~ 

~92154A 

.11065 

~ 12021 

92 154 

11065 = 92154~ \ ~ 
1202 1~ 14093~ 14093----b 

\'s,7 
921547 14093----b 

14093~ 

~92153 

~92055 

11 06 1A 

E11 12 

14093A 

I I I I 



K3. Air Cleaner

NPFNN

11010 111010-1803 FILTER-ASSY-AIR
11013 111013-0777 ELEMENT-AIR FILTER
11061 111061-0444 GASKET
11061A 111061-0445 GASKET
14037 114037-0816 SCREEN,RAM DUCT

14073 114073-0841 DUCT
14073A 414073-1873 DUCT,SUB FUNNEL
16073 416073-0129 INSULATOR
16126 116126-0745 VALVE,AIR SWITCHING
39045 139045-0049 DUCT-ASSY,RAM

39156 139156-1988 PAD
49033 449033-0564 NOZZLE-INJECTION
49056 249056-0032 PIPE-INJECTION
92005 192005-0125 FITTING
92037 292037-147 CLAMP,TUBE

92055 492055-0124 RING-O,INJECTION NOZZLE
92066 192066-0717 PLUG
92066A 192066-1211 PLUG,DRAIN
92093 192093-0175 SEAL
92093A 192093-0176 SEAL

92093B 192093-0686 SEAL,ELEMENT
92093C 192093-0693 SEAL,CASE
92093D 192093-0752 SEAL,RAM DUCT
92152 192152-2197 COLLAR
92153 492153-0361 BOLT,FLANGED,5MM

92154 192154-0435 BOLT,SOCKET,6X30
92154A 492154-1882 BOLT,FLANGED,BUTTON,6X18
92160 192160-1162 DAMPER
92161 192161-2408 DAMPER
92170 192170-1060 CLAMP

92171 192171-0391 CLAMP
92172 692172-0009 SCREW,TAPPING,5X20
92172A 892172-0483 SCREW,TAPPING,5X20
92173 292173-0222 CLAMP
92192 292192-0887 TUBE,12X17.6X38

92192A 192192-0889 TUBE,BREATHER
92192B 192192-1619 TUBE,AIR CLEANER-ASV
92192C 192192-1644 TUBE,10X13X420
92200 192200-1087 WASHER,6.5X22X1.6

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

El 130 

I I I I 

11013 

11010 

92'607 B 
92152-© ; 

14073A 

BIMOTA S.P.A.
Evidenziato

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea



K5-1. Valve(s)

NPFNN

92180Q AR92180-1535 SHIM,T=3.400
92180R AR92180-1536 SHIM,T=3.450
92180S AR92180-1537 SHIM,T=3.500
92180T AR92180-1566 SHIM,T=2.8125
92180U AR92180-1567 SHIM,T=2.8375

92180V AR92180-1569 SHIM,T=2.8625
92180W AR92180-1570 SHIM,T=2.8875
92180X AR92180-1572 SHIM,T=2.9125
92180Y AR92180-1573 SHIM,T=2.9375
92180Z AR92180-1575 SHIM,T=2.9625

92181 AR92180-1576 SHIM,T=2.9875
92181A AR92180-1578 SHIM,T=3.0125
92181B AR92180-1579 SHIM,T=3.0375
92181C AR92180-1580 SHIM,T=3.0625
92181D AR92180-1581 SHIM,T=3.0875

92181E AR92180-1582 SHIM,T=3.1125
92181F AR92180-1583 SHIM,T=3.1375
92181G AR92180-1584 SHIM,T=3.1625
92181H AR92180-1585 SHIM,T=3.1875

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 

12016 

~ O 92025/'~·' 
~92180/A~Z 

92181/A~H 

1 2 O 1 1 -------() 
&----12011 

~12009 

~<9078, 

0--92049 

~16007 

(EX) 

11111-<BBBB 
RIMINI 

!3 

~12016 
92025/A~J 

8-92180/A~Z 
92181/A~H 

~ &--1201 1 
1 2 O 1 1 -------u 

~12009A 

l-<9078 

c:;-----92049 

e---16007A 

E7210 

( IN) 

I I I I 



K6. Camshaft(s)/Tensioner

NPFNN

11061 111061-0796 GASKET,TENSIONER
12046 212046-0610 SPROCKET,32T
12048 112048-0120 TENSIONER-ASSY
12053 112053-0264 GUIDE-CHAIN,UPP
12053A 112053-0265 GUIDE-CHAIN,FR

12053B 112053-0266 GUIDE-CHAIN,RR
13107 113107-0157 SHAFT,CHAIN GUIDE
49118 149118-0967 CAMSHAFT-COMP,EXHAUST
49118A 149118-1228 CAMSHAFT-COMP,INTAKE
92043 192043-0062 PIN,7X30.7

92057 192057-0755 CHAIN,98XRH2020-128N2
92152 192152-0413 COLLAR
92153 492153-0455 BOLT,FLANGED,6X8
92153A 292153-1560 BOLT,FLANGED-SMALL,6X22
120 1120CA0625 BOLT-SOCKET,6X25

670 1670D1509 O RING,9MM

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

E7230 

92 153 I I I I 
Re f .Cyl inder Head i( 92 153 

12046 

670 ~ J 13107 

~~~3A 
11 06 1 12048 92 153A 



K7. Crankshaft/Piston(s)

NPFNN

12046 112046-0611 SPROCKET,15T
13001 413001-0826 PISTON-ENGINE
13002 413002-0726 PIN-PISTON
13008 413008-0596 RING-SET-PISTON
13031 113031-0950 CRANKSHAFT-COMP

13251 413251-0731-GG ROD-ASSY-CONNECTING,TITANIUM,G
92033 892033-0833 RING-SNAP
92139 AR92139-0298 BUSHING,#1&#3&#5,BLUE
92139A 692139-0299 BUSHING,#1&#3&#5,BLACK
92139B AR92139-0300 BUSHING,#1&#3&#5,BROWN

92139C AR92139-0301 BUSHING,#2&#4,BLUE
92139D 492139-0302 BUSHING,#2&#4,BLACK
92139E AR92139-0303 BUSHING,#2&#4,BROWN
92139F 892139-0853 BUSHING,PIN,BLUE
92139G AR92139-0854 BUSHING,PIN,BLACK

92139H AR92139-0855 BUSHING,PIN,BROWN
92154 892154-3857 BOLT,CONNECTING ROD,9MM
92200 292200-0424 WASHER,T=3.25

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 

C==2 
13008 ~ 92033 

13002 ~ ~300, 

Th~ 

RIMINI 

92 139F,H-----O\) ~\, 

92139F~H~ ~92154 

13251 

92200------(f'\ 

92200~ 

92139/A/B~ 

92139C~E~ 

~92139C~E 

~92139/A/B 

~ 
12046 

92139/A/B~ 

92139/A/B 

E7320 

I I I I 



K8. Balancer

NPFNN

13041 113041-0553 BALANCER
13168 113168-0831 LEVER,BACKLASH ADJUSTMENT
13234 113234-0589 SHAFT-COMP
16085 116085-0684 GEAR,BALANCER,31T
92026 292026-0082 SPACER

92046 292046-1266 BEARING-NEEDLE
92049 192049-0720 SEAL-OIL
92151 192151-1930 BOLT,FLANGED-SMALL,6X25
92154 192154-1796 BOLT,FLANGED,8X30
92161 492161-1055 DAMPER

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

E7323 

I I I I I I 

92049 

92~13168 ~ 92026 

130<1 ~ 

~ 
92 154 

92161 

\ 
/ 

' ·/4" 

l 92 161 

92 161 

92046 

~~ 16085 



K9. Clutch

NPFNN

13087 113087-0010 HUB-CLUTCH
13087A 113087-0011 HUB-CLUTCH
13088 213088-0003 PLATE-FRICTION
13088A 813088-0013 PLATE-FRICTION
13089 AR13089-0008 PLATE-CLUTCH,T=2.3

13089A 213089-0009 PLATE-CLUTCH,T=2.6
13089B 713089-1093 PLATE-CLUTCH,T=2.9
13091 613091-1840 HOLDER,CLUTCH SPRING
13095 113095-0582 HOUSING-COMP-CLUTCH
13102 113102-0049 RELEASE-COMP-CLUTCH

13187 113187-0006 PLATE-CLUTCH OPERATING
39130 239130-1078 SPRING-LEAF
39130A 239130-1079 SPRING-LEAF
46102 146102-0609 ROD
92026 192026-0164 SPACER

92045 192045-1053 BEARING-BALL,6903/2A
92046 192046-0041 BEARING-NEEDLE
92139 192139-0304 BUSHING,25X38X17.3
92144 192144-1854 SPRING,FRICTION PLATE
92145 692145-0220 SPRING,CLUTCH

92145A 192145-1775 SPRING,RELEASE-COMP
92152 192152-0866 COLLAR
92153 692153-0797 BOLT
92200 192200-1260 WASHER,FRICTION PLATE
92200A 192200-1487 WASHER,12X18.5X0.5

92210 192210-0152 NUT
120 6120Q0620 BOLT-SOCKET,6X20

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 

13187 

46 102 

92210 ~ 

39 13i:
1~'°' ~~ ~ 92°'5 

l \ ~ ò=1 39130 

fi 39 130 

13095 

11111-<BBBB 
RIMINI 

13091 E1350 

92145 !1 q 120 

92 153 13088 

13087A 

13102-, 

921 45A~ 

92200A-----© 

Rei .Engine Cover(s) 

I I I I 



K10. Transmission

NPFNN

13127 113127-0671 SHAFT-TRANSMISSION INPUT,15T
13128 113128-0670 SHAFT-TRANSMISSION OUTPUT
13144 113144-0004 SPROCKET-OUTPUT,17T,#525
13262 113262-1207 GEAR,OUTPUT LOW,39T
13262A 113262-1529 GEAR,INPUT 2ND,19T

13262B 113262-1530 GEAR,INPUT 3RD&4TH,17T&20T
13262C 113262-1531 GEAR,INPUT 5TH,21T
13262D 113262-1532 GEAR,INPUT 6TH,23T
13262E 113262-1533 GEAR,OUTPUT 2ND,41T
13262F 113262-1534 GEAR,OUTPUT 3RD,32T

13262G 113262-1535 GEAR,OUTPUT 4TH,33T
13262H 113262-1536 GEAR,OUTPUT 5TH,31T
13262I 113262-1537 GEAR,OUTPUT 6TH,30T
92033 592033-1037 RING-SNAP,25.9X30.6X1.2
92033A 192033-1249 RING-SNAP,T=1.5

92045 192045-0047 BEARING-BALL,830045-5SH2
92045A 192045-0048 BEARING-BALL,DG2152RDDSH2
92045B 192045-0156 BEARING-BALL,63/22LU
92045C 192045-1189 BEARING-BALL,63/28
92055 192055-1293 RING-O,21.5X1.5

92139 192139-0036 BUSHING,GEAR,6TH IN
92139A 192139-0038 BUSHING,GEAR,LOW OUT
92139B 292139-0309 BUSHING,25.0X31.0X9.4
92139C 192139-0324 BUSHING,28.1X31.0X13.5
92139D 192139-0734 BUSHING,28.1X31.0X11.5

92152 192152-0885 COLLAR
92200 592200-0050 WASHER,28.3X34.0X1.6
92200A 292200-0138 WASHER,22.1X32.0X1.4
92200B 292200-1522 WASHER,25.8X40.5X1.5
92200C 292200-1523 WASHER,25.2X37.0X1.0

92200D 192200-1720 WASHER
92210 192210-0850 NUT,20MM
600 3600A0500 BALL-STEEL,5/32

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

I I I I I I 



K11. Gear Change Drum/Shift Fork(s)

NPFNN

13140 113140-0064 FORK-SHIFT,OUTPUT,LH
13140A 113140-0065 FORK-SHIFT,OUTPUT,RH
13140B 113140-0650 FORK-SHIFT,INPUT,CNT
13145 113145-0051 CAM-CHANGE DRUM
13239 113239-0041 DRUM-ASSY-CHANGE

13280 113280-0846 HOLDER,GEAR POSITION SENSOR
21176 121176-0820 SENSOR,GEAR POSITION
49047 149047-0623 ROD-SHIFT
92037 192037-1539 CLAMP,L=45
92045 192045-1045 BEARING-BALL,16005

92045A 192045-1152 BEARING-BALL,6806
92055 192055-091 RING-O,27.7X2.4
92154 192154-1797 BOLT,FLANGED,6X14
92154A 192154-1883 BOLT
92154B 292154-2084 BOLT,SOCKET,5X20

610 1610A0406 ROLLER,4X6
670 1670D2018 O RING,18MM

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

~ 
~ 13140B 

E7362 

I I I I I I 
13140A 

92 154A 

1314, 5 ~ 
13140 , 

13239 ,,-~ 610 

92055 

13280 

92037jJ 

92 154~ 

~ 
92154B 

670 



K12. Gear Change Mechanism

NPFNN

13078 113078-0012
13161 113161-0078
13165 213165-0018
13236 113236-0192
13236A 113236-0843

13242
13272 113272-2171
21176 121176-0850
39111 139111-0338
92022 192022-1827

92022A 192022-272
92043 292043-1676
92145 192145-0849
92145A 292145-1490
92145B 192145-1734

92150 192150-1673
92152 192152-1414
92154 192154-1884
92154A 192154-1885
92154B 292154-1886

92154C 192154-2090
92161 192161-2401
92173 192173-2199
92200 192200-0265
92200A 192200-0810

92200B 192200-0811
92200C 192200-0812
92210 292210-1100
92210A 192210-1101
480 2480J1400

RATCHET
LEVER-COMP-CHANGE SHAFT 
PAWL
LEVER-COMP,POSITION 
LEVER-COMP,CHANGE PEDAL

REF FOOTRESTS
PLATE
SENSOR,QUICK SHIFTER 
ROD-TIE
WASHER,6X12.8X1.2

WASHER,14.3X24X1
PIN,PLUNGER
SPRING
SPRING
SPRING

BOLT,SOCKET,6X16
COLLAR
BOLT
BOLT,RETURN SPRING 
BOLT,TORX,6X8.7

BOLT,FLANGED,6X20
DAMPER
CLAMP
WASHER
WASHER,8.2X30X1.5

WASHER,8.2X18X1.2 
WASHER,18.3X30X1
NUT,6MM
NUT,LEFT HANDED,6MM 
CIRCLIP-TYPE-C,14MM

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

92154B 

~ 13212 I 

~ 13 165~ ~ 
92043-------{) 92152 

92 145A--------\ ~ 
13165------\1 ~ 

92043--------Q> 
92145A 13236 

Cl 13078 J 

Cl 92145 ~ 
00 ~j

22 
92'5C 

E1370 

I I I I 

92154B 

Ref .Cronkcose 

480 rii! 

Ref .Cronkcose ~ 1 
~ 92145B 

480 I 

e ,l ~ 920W 

~/ 92200 

13242~ 

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea



K13. Crankcase

NPFNN

11056 111056-0189 BRACKET,OIL PIPE
11061 111061-0435 GASKET,BREATHER ROOM
13272 113272-0886 PLATE,BREATHER ROOM
13272A 113272-0887 PLATE
13280 113280-0859 HOLDER,TRANSMISSION

14001 114001-0729 SET-CRANKCASE
14014 214014-0042 PLATE-POSITION
14014A 114014-0044 PLATE-POSITION
14014B 114014-0046 PLATE-POSITION
14014C 114014-0559 PLATE-POSITION

14014D 114014-0560 PLATE-POSITION
27010 127010-1313 SWITCH,OIL PRESSURE
39193 139193-0061 PIPE-OIL
52005 152005-1120 GAUGE
92005 192005-0126 FITTING

92005A 192005-1238 FITTING,BREATHER
92022 192022-1523 WASHER,6.5X13X2.0
92022A 192022-304 WASHER,6.2X11X1
92033 192033-1305 RING-SNAP
92043 392043-1506 PIN,10X14

92043A 392043-1567 PIN,8X14
92043B 192043-4009 PIN,10.1X12X14
92046 192046-0043 BEARING-NEEDLE,HK1412FM
92049 192049-0068 SEAL-OIL,TC38 57 8
92049A 192049-1520 SEAL-OIL,TC14245

92055 192055-0211 RING-O
92062 292062-0004 NOZZLE
92062A 292062-0010 NOZZLE
92062B 192062-0012 NOZZLE
92062C 192062-0020 NOZZLE,8X8

92062D 192062-0021 NOZZLE,10X10
92062E 192062-0574 NOZZLE
92062F 192062-1081 NOZZLE,6X8,SILVER
92066 292066-0839 PLUG
92066A 192066-1012 PLUG,OIL LINE,7.2X8

92066B 192066-1013 PLUG
92066C 192066-1110 PLUG
92154 892154-0415 BOLT,TORX,8X28
92154A 1192154-1821 BOLT,TORX,6X11.7
92154B 492154-1887 BOLT,FLANGED,6X10

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 

130 

270 10 

11111-<BBBB 
RIMINI 

E1411 

»;'.13,,--'2~8""0 :--. /:!,," 
~ 14 

ì 
92043A 

14014D o 
11061 r 

92043A 
92 154A 

13272 

~92172 
/ - 14014 

~ 
92154 

\_-92154B 92062D 
~------

92043 
S-----92056A 

2066 92 154A 

140 14A 

'-92022 
_w-92173 

\__Ref .Crankcase 
Bo I t 
Pattern 

I I I I 



K13-1. Crankcase

NPFNN

92154C 192154-1888 BOLT,FLANGED-SMALL,6X12
92170 192170-1938 CLAMP
92172 292172-0961 SCREW,TORX,6X14
92173 192173-2446 CLAMP
92192 192192-0985 TUBE,10.5X13X80

130 1130BD0610 BOLT-FLANGED,6X10
670 2670D2018 O RING,18MM

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 

130 

270 10 

11111-<BBBB 
RIMINI 

E1411 

»;'.13,,--'2~8""0 :--. /:!,," 
~ 14 

ì 
92043A 

14014D o 
11061 r 

92043A 
92 154A 

13272 

~92172 
/ - 14014 

~ 
92154 

\_-92154B 92062D 
~------

92043 
S-----92056A 

2066 92 154A 

140 14A 

'-92022 
_w-92173 

\__Ref .Crankcase 
Bo I t 
Pattern 

I I I I 



K14. Crankcase Bolt Pattern

NPFNN

11061 111061-0262 GASKET,6.2X13.5X1.0
92151 392151-1223 BOLT,FLANGED,7X50
92151A 192151-1791 BOLT,6X60
92153 692153-0447 BOLT,FLANGED,9X100
92153A 192153-1041 BOLT,FLANGED,7X45

92153B 292153-1110 BOLT,8X63
92153C 492153-1449 BOLT,FLANGED,9X113
92153D 792153-1575 BOLT,FLANGED,6X45
92154 492154-0861 BOLT,FLANGED,6X40
92200 292200-0047 WASHER,8.2X16X1.6

92200A 1092200-0115 WASHER,9.2X19X2.3

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 

(Uppe r Case) 

( Lowe r Case) 

11 D6 1 
9215 1A 

92153_----==.--11-~~-
92200A 

92153A-----\~~\ 

92153D 

92154 

11111-<BBBB 
RIMINI 

92153 
92200A 

E1412 

I I I I 



K15. Engine Cover(s)

NPFNN

11061 111061-0441 GASKET,GENERATOR COVER
11061A 111061-0442 GASKET,PULSER COVER
11061B 111061-0735 GASKET
12053 112053-0229 GUIDE-CHAIN
13272 113272-0892 PLATE

14026 114026-0124 COVER-CHAIN
14031 114031-0615 COVER-GENERATOR
14032 114032-0635 COVER-CLUTCH
14044 114044-0566 HOLDER-CABLE
14093 114093-0759 COVER,STARTER

14093A 114093-1066 COVER,PULSER
16115 116115-1009 CAP-OIL FILLER
92042 492042-007 PIN,DOWEL,6.3X8X14
92042A 392042-044 PIN,DOWEL,8X22
92043 192043-1263 PIN,6.2X8X14

92046 292046-0034 BEARING-NEEDLE,HK1210FM
92049 192049-1475 SEAL-OIL,CLUTCH RELEASE
92055 192055-049 RING-O,31.5X2.6
92153 492153-0695 BOLT,6X16
92153A 692153-1569 BOLT,FLANGED,6X25

92153B 892153-1574 BOLT,FLANGED,6X30
92153C 192153-1575 BOLT,FLANGED,6X45
92153D 392153-1579 BOLT,FLANGED,6X35
92153E 1192153-1716 BOLT,FLANGED,6X25
92154 292154-0492 BOLT,FLANGED,6X10

92154A 192154-1889 BOLT,SOCKET,6X12
92161 192161-0873 DAMPER,CLUTCH COVER
92171 192171-0938 CLAMP
92173 192173-0082 CLAMP
92173A 192173-2439 CLAMP

92173B 292173-2447 CLAMP

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 

1 
Re i .Cra nkcase 92042 

92153------'\ 

14093 

11111-<BBBB 
RIMINI 

92042A 

! 

92042A 

13272 t 
i~ 1 
i~, 92042A 

92161 

92 154 

E143 1 

161 15 

~ 
92055 

2153E 

,1 
92153E 

Ref . Fue l l n j ec t ion 

I I I I 

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea



K16. Oil Pan

NPFNN

11061 111061-0747 GASKET,OIL PAN
49034 149034-0580 PAN-OIL
92065 192065-097 GASKET,12X22X2
92066 192066-0079 PLUG,12X15
92153 1492153-1569 BOLT,FLANGED,6X25

92171 192171-0534 CLAMP
92173 192173-1555 CLAMP

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

E1434 

I I I I 

49034 



K17. Throttle

NPFNN

11056 111056-7844 BRACKET
16073 416073-0848 INSULATOR
16163 116163-1218 THROTTLE-ASSY
21176 221176-0906 SENSOR,PRESSURE
31064 131064-0686 PIPE-COMP

49033 449033-0564 NOZZLE-INJECTION
49056 249056-0046 PIPE-INJECTION
51044 151044-0859 TUBE-ASSY,FUEL
59071 159071-0022 JOINT
92005 592005-1380 FITTING

92037 1292037-1124 CLAMP,TUBE
92037A 192037-1610 CLAMP
92055 492055-0124 RING-O,INJECTION NOZZLE
92055A 292055-0761 RING-O
92055B 492055-0840 RING-O

92066 192066-1549 PLUG,FITTING
92144 492144-1674 SPRING,THROTTLE STOP SCREW
92161 292161-0673 DAMPER
92172 492172-0156 SCREW
92172A 492172-0828 SCREW,PIPE INJECTION

92173 192173-1568 CLAMP
92191 192191-1550 TUBE,3.2X7.4X30
92192 292192-1234 TUBE,3.2X7.4X35
92192A 192192-1349 TUBE,3.5X7.5X55
92192B 392192-1494 TUBE,3.5X7.5X40

92192C 192192-1497 TUBE,3.5X7.5X125
92192D 192192-1521 TUBE,3.5X7.5X100
92192E 192192-1612 TUBE,L=450
92192F 292192-1616 TUBE,3.2X7.4X85
92192G 292192-1617 TUBE,3.2X7.4X45

92192H 192192-1618 TUBE,3.2X7.4X200
92200 492200-1564 WASHER,PILOT AIR SCREW
92200A 492200-3807 WASHER
220 2220AA0510 SCREW-PAN-CROS,5X10

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

16163 

49056 

92172A ~ 
92200Aj 92055A a 

L- "l~ o, 

~~ 

92066------<) 
92037A_..,~ 

' 9203~<' 92173 
92037------->\ 92192B~ I 

49056 

92192B~ 92037-------=; ~ D ~92005 

92037____, 92037_,~2005 ~l 
~92192B ~1 92037 

92037--------~2005 ì ì 92 192D 
d 92031 

~92031 Ì Ì - I 92031 y, 92192A 
92037 

037 
92 192C 

49033 

~ r 
16073 

92 144 
92055B j 
~l i 9J72 

92200 

Y'"''~ 1 
~92192 ~~ "t,,.,,c ~ f~2005 td 92192G Y -159071 

92 192G 
92005 

92192F 

I I I I 



K21. Oil Pump

NPFNN

11061 111061-0107 GASKET
12046 112046-0094 SPROCKET,OIL PUMP,38T
12053 112053-0181 GUIDE-CHAIN
13107 113107-0230 SHAFT,LH
13107A 113107-0838 SHAFT,RH

16097 116097-0011 FILTER-ASSY-OIL
16130 116130-0012 VALVE-ASSY-RELIEF
16142 116142-0734 COVER-PUMP,WATER
16154 116154-0708 ROTOR-PUMP
16160 116160-0226 BODY,WATER PUMP

21053 121053-0007 SPROCKET-ASSY,PUMP DRIVE,29T
32033 132033-1535 PIPE,OIL FILTER
49063 149063-1055 SEAL-MECHANICAL
49065 149065-0042 FILTER-OIL
59256 159256-0011 IMPELLER

92002 192002-1154 BOLT,6X22
92022 192022-077 WASHER,6.1X12X1
92022A 192022-311 WASHER,11.2X15X1
92042 192042-014 PIN,DOWEL,4X15.8
92042A 192042-030 PIN,DOWEL,4X13.8

92049 192049-0798 SEAL-OIL
92055 192055-0208 RING-O,WATER PUMP
92055A 192055-1503 RING-O,OIL FILTER
92055B 192055-1520 RING-O,52.6X2.4
92057 192057-0674 CHAIN,PUMP DRIVE

92152 192152-0865 COLLAR
92154 192154-0387 BOLT,FLANGED,6X22
92154A 292154-1890 BOLT,FLANGED,6X40
92154B 192154-1891 BOLT,6MM
92200 192200-1771 WASHER

132 1132BC0612 BOLT-FLANGED-SMALL,6X12
132A 1132BC0625 BOLT-FLANGED-SMALL,6X25
480 1480J1100 CIRCLIP-TYPE-C,11MM
551 2551A0408 PIN-DOWEL,4X8

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

92154B 

<l 

E17 10 

I I I I 
2 1053 

:••, 

Re f .Crankcase 

92057 

92055A~ 

Ref . Oi I Pan 



K22. Generator

NPFNN

21003 121003-0107 STATOR
21007 121007-0591 ROTOR
21066 121066-0748 REGULATOR-VOLTAGE
92015 292015-1367 NUT,FLANGED,6MM
92154 492154-0477 BOLT,SOCKET,6X25

92154A 192154-1944 BOLT,12X40
92171 192171-0534 CLAMP
92200 192200-0369 WASHER,12X34X9

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 

Ref .Chass i s 
E l ectrica l 
Equipment 

21003 

92 154 

11111-<BBBB 
RIMINI 

92015 

92 171 

) 

Re f . Water P i pe 

92'5« ~ 
~ 92200 

E7810 

21007 

I I I I 



K23. Ignition System

NPFNN

21007 121007-0705 ROTOR,PULSING
21171 421171-0756 COIL-ASSY-IGNITION
59026 159026-0044 COIL-PULSING
92070 492070-0047 PLUG-SPARK,SILMAR9B9(NGK)
92153 192153-0549 BOLT,FLANGED,8X23

92154 292154-0503 BOLT,SOCKET,5X12

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 

92070 

92154 

~ 

11111-<BBBB 
RIMINI 

Ref .Crankshaft 
/P i stan(s) 

E7830 

21007 

I I I I 



K24. Starter Motor

NPFNN

11009 111009-1238 GASKET,14.3X20X1
13107 113107-0231 SHAFT
13107A 113107-0837 SHAFT,ONEWAY CLUTCH
13194 113194-0553 CLUTCH-ONEWAY
13272 113272-1998 PLATE

14092 114092-0109 COVER
16073 116073-0053 INSULATOR
16085 116085-0650 GEAR,39T
16085A 116085-0651 GEAR,62T
21039 121039-0004 BRUSH,CARBON

21040 421040-0003 SPRING-BRUSH
21163 121163-0064 STARTER-ELECTRIC
26006 126006-0001 FUSE,MINI BLADE,15A,BLUE
26006A 126006-1080 FUSE,MINI BLADE,30A,GREEN
26011 126011-0308 WIRE-LEAD

27010 127010-0773 SWITCH
39076 139076-0554 LIMITER
92015 192015-1476 NUT,STARTER MOTOR
92026 192026-0157 SPACER,RH
92026A 192026-0158 SPACER,LH

92033 192033-3731 RING-SNAP
92046 192046-0624 BEARING-NEEDLE,18X24X17
92055 292055-0136 RING-O
92055A 192055-1276 RING-O
92055B 192055-1370 RING-O,4.5X2.0

92066 192066-0837 PLUG,14X8
92071 192071-0024 GROMMET
92151 292151-1930 BOLT,FLANGED-SMALL,6X25
92152 192152-0870 COLLAR,12.2X17X12
92153 292153-1850 BOLT

92153A 192153-1866 BOLT
92154 192154-0397 BOLT,SOCKET,8X16
92154A 192154-1851 BOLT,FLANGED,6X16
92171 192171-0534 CLAMP
92172 192172-0334 SCREW

92200 192200-0386 WASHER
92210 192210-0188 NUT,6MM
120 2120CB0510 BOLT-SOCKET,5X10
461 2461DB0500 WASHER-SPRING,5MM
670 1670D2014 O RING,14MM

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

92026 
E1840 

39076 

13107 ' 

~ 

16085A 

92066 ~ o O T 13194 92055:2rOÌ,J0 

9J'.{\ ~ ~ 920264 ) , 

f J7;lo 13107A 21163 _;r~'\;20J 

92154 92172~;:;~1 ' / Vi 
1-_~ 21040 92151 

~ 
~ 

92055A 

27010 

,,(\ CJ 9134 21039 26011 

Ja)I 9207 1 

- ~ 92055 92210 ~ 
A 

92055 

@> 
26006------&' 

26006A------&' 

Ref . Ch ass i s 
Electrica l 

;c~1 140,, 

~~11 120 ,@ 
~9217 1 

(260 11) 4r 120 
Ref .Mu f f I e r (s ) - -1--- ----

B 

I I I I 



K26. Oil Cooler

NPFNN

11057 111057-4236 BRACKET,OIL COOLER,RH
11057A 111057-4237 BRACKET,OIL COOLER,LH
11057B 111057-4238 BRACKET,OIL COOLER,UNDER
14037 114037-0826 SCREEN,OIL COOLER
39067 139067-0025 COOLER-OIL

51044 151044-0958 TUBE-ASSY,RH
51044A 151044-0959 TUBE-ASSY,LH
92005 192005-0981 FITTING,OIL COOLER
92055 192055-0739 RING-O,63.3MM
92150 292150-3846 BOLT,8X16

92151 692151-1166 BOLT
92152 392152-2721 COLLAR
92154 492154-0403 BOLT,FLANGED,6X22
92154A 392154-4185 BOLT,FLANGED,6X28
92154B 192154-4221 BOLT,SOCKET,8X18

92161 292161-2342 DAMPER
92161A 392161-2343 DAMPER
92192 492192-2364 TUBE
92210 192210-1323 NUT
670 4670D2015 O RING,15MM

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 

92192-----/s 

9216 1A REF4 

92161A 
REF 4 

92150 ; 
11s 

~ 
f 

92150 

r f 92 152 

92154A 

670--'Q 

11111-<BBBB 
RIMINI 

14037 

Ref .Chossis 92 154A 
E lect r ico I 
Eq ui pment 

92152 

670 

L----~ 

39067 

= RE: JB 

11s 
670 

92 161A 
92005 

E3034 

92154 92 151 

; Q 
670 92055 

9215 1 

I I I I 

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea



K27. Water Pipe

NPFNN

11009 111009-1145 GASKET,RESERVOIR TANK CAP
11012 111012-1084 CAP
39062 139062-0729 HOSE-COOLING,OVER FLOW
39062A 139062-0738 HOSE,WATER PUMP-FITTING
39062B 139062-0913 HOSE-COOLING,THERMO CAP-W/PIPE

39062C 139062-0914 HOSE-COOLING,W/PIPE-RADIATOR
39062D 139062-0915 HOSE-COOLING
39062E 139062-0916 HOSE-COOLING,RADIATOR-W/PIPE
39062F 139062-0917 HOSE-COOLING,THERMO CASE-RAD.
39062G 139062-0921 HOSE-COOLING,RETURN

39156 139156-2616 PAD,RESERVOIR
39192 139192-0617 PIPE,TUBE(RADIATOR)-WATER PUMP
39192A 139192-0677 PIPE-WATER
39192B 139192-0678 PIPE-WATER
43078 143078-0609 RESERVOIR

49054 149054-0004 THERMOSTAT
92005 192005-0826 FITTING
92005A 192005-0901 FITTING,THERMO CASE
92005B 192005-0982 FITTING,CYLINDER
92005C 192005-1412 FITTING,THERMO CAP

92037 192037-147 CLAMP,TUBE
92055 192055-0209 RING-O
92055A 192055-0831 RING-O,53.5X2.6
92055B 192055-0913 RING-O,27.6X49.6X1.9
92152 292152-1414 COLLAR

92153 492153-1588 BOLT,FLANGED,5X18
92154 192154-1893 BOLT,FLANGED-SMALL,6X16
92170 192170-1493 CLAMP
92171 192171-0719 CLAMP
92173 892173-1360 CLAMP,34MM

92173A 292173-1548 CLAMP
130 2130BA0614 BOLT-FLANGED,6X14
132 4132BC0620 BOLT-FLANGED-SMALL,6X20
671 1671B2525 O RING,25MM

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

E3037 

I I I I 

--r 
92 171 .39062 F 

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea



K39. COUPLING ASSY Rear Hub

NPFNN

41068 141068-0613 AXLE,RR,24X326
41073 141073-0718-60M WHEEL-ASSY,RR,M.BLACK+GRN
42033 1
42036 142036-1279
42041 142041-0095

92004 692004-0028
92049 192049-0722
92049A 192049-1376
92057 192057-0822
92058 192058-0072

92152 192152-2719
92152A 192152-2720
92161 492161-0342
92200 192200-0278
92210 192210-0280

92210A 692210-1139
481 1481J5500
550 1550AA4045
601 1601B6006G
671 1671B2560

REF 9 , WHEELS

 SPROCKET-HUB,41T

STUD,10X19
SEAL-OIL,31X52X5
SEAL-OIL,PJN 40 55 8
CHAIN,DRIVE,RKGB525KZX,116L 
JOINT-CHAIN

COLLAR,25X32X13
COLLAR,25X40X18.7
DAMPER,SHOCK,RR HUB 
WASHER,25.5X38X3.2
NUT,CASTLE,24MM

NUT,LOCK,FLANGED,10MM 
CIRCLIP
PIN-COTTER,4.0X45
BEARING-BALL,#6006G
O RING,60MM

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

I I I I I I 

42033 

92049A 

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea



K42. Front Master Cylinder

NPFNN

11057 111057-4250 BRACKET,RESERVOIR TANK
13236 113236-0770 LEVER-COMP,BRAKE
21176 121176-0979 SENSOR,FR WHEEL
27010 127010-0946 SWITCH,BRAKE
43015 143015-0773 CYLINDER-ASSY-MASTER,FR

43034 143034-0121 HOLDER-BRAKE
43056 143056-0019 BREATHER-BRAKE
43078 143078-0577 RESERVOIR
43095 143095-0908 HOSE-BRAKE
92075 192075-1028 DAMPER

92145 192145-1683 SPRING
92152 192152-2110 COLLAR,6X16X10.6
92152A 192152-2151 COLLAR,LEVER
92154 192154-1456 BOLT,SOCKET,6X22
92154A 292154-1644 BOLT,SOCKET,6X20

92154B 192154-1809 BOLT,LEVER
92154C 192154-1978 BOLT,SOCKET,6X12
92154D 192154-4217 BOLT,FLANGED,6X16
92171 292171-0921 CLAMP
92173 292173-1498 CLAMP,HOSE

92173A 192173-1507 CLAMP,UNDER BRACKET
92173B 192173-1887 CLAMP,AXLE,LH
92210 192210-0991 NUT,6MM
92210A 192210-1424 NUT,U
132 1132BA0610 BOLT-FLANGED-SMALL,6X10

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

43015 
F2291 

I I I I 
92 145 

43056~ ! U--92152A 

921548--1 

___J 

43078 

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea



K43. Front Brake

NPFNN

21007 121007-0706 ROTOR,SPEED SENSOR
41080 241080-0675-18U DISC,FR,BLACK+BLK
43056 243056-0015 BREATHER-BRAKE
43080 143080-0207-51J CALIPER-SUB-ASSY,FR,LH,GRAY
43080A 143080-0208-51J CALIPER-SUB-ASSY,FR,RH,GRAY

43082 243082-0157 PAD-ASSY-BRAKE
92145 292145-1684 SPRING
92154 492154-1643 BOLT,FLANGED,10X60
92154A 1092154-1865 BOLT,SOCKET,8X30
99999 299999-0557 KIT.,DUST SEAL

99999A 299999-0617 KIT.,CALIPER PISTON

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

F2292 

LH ( 43080) 

RH (43080A) 43080/A I I I I I I 

92 154 

~ 

~ ~ 
~ 4308:2154 

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea



 caliper ASSY

26

K45.l0) bimota 111.11-<BBBB 
RIMINI 

I I I I I I 

43082 

92043 92 145 

43080 



K46. Handlebar

NPFNN

13042 213042-5032 WEIGHT,HANDLE
13091 113091-1624 HOLDER,CLUTCH LEVER
13280 113280-1319 HOLDER
27010 127010-0971 SWITCH,CLUTCH
46003 146003-0786 HANDLE,LH

46003A 146003-0787 HANDLE,RH
46019 146019-0100 GRIP-ASSY,THROTTLE
46075 146075-1144 GRIP,HANDLE,LH
46076 146076-0184 LEVER-ASSY-GRIP,CLUTCH
46091 146091-0576 HOUSING-ASSY-CONTROL,LH

46091A 146091-0585 HOUSING-ASSY-CONTROL,RH
46092 146092-0581 LEVER-GRIP
92145 192145-1286 SPRING
92150 292150-1090 BOLT,6MM
92151 192151-1523 BOLT

92152 192152-0103 COLLAR
92154 292154-1644 BOLT,SOCKET,6X20
92154A 292154-1902 BOLT,17X18
92154B 292154-1969 BOLT,SOCKET,8X35
92154C 292154-2292 BOLT,SOCKET,8X30

92154D 292154-2596 BOLT,SOCKET,5X25
92154E 292154-3921 BOLT,5X30
92154F 292154-3922 BOLT,5X50
92172 192172-1060 SCREW,ADJUST NUT
92210 192210-1544 NUT,LOCK,6MM

236 1236AB0410 SCREW-PAN-WSP-CROS,4X10
236A 1236AB0416 SCREW-PAN-WSP-CROS

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 

46076 

4609 1 

I 
(LH) 

11111-<BBBB 
RIMINI 

F231 0 

92151------)i) 192 172 92145 
~ ~ l 236 

13280 ~__J 
1309 1 

1- l 92 154 

~9 2 21 O :t2]'J 
270 10 

236A 

46091A 

(RH) 

92 154E 

I I I I 

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea



K48. Front Fork

NPFNN

11065 211065-1406 CAP,FORK
39156 139156-2746 PAD,UNDER BRACKET
44008 244008-0096 PIPE-FORK OUTER
44013 144013-0381 PIPE-FORK INNER,LH
44013A 144013-0382 PIPE-FORK INNER,RH

44026 244026-0274 SPRING-FRONT FORK,10.50N/MM
44037 144037-0198 HOLDER-FORK UNDER
44039 144039-0200 HOLDER-FORK UPPER
44065 244065-0026 BUSHING-FRONT FORK
44071 144071-1523 DAMPER-ASSY,FORK,LH

44071A 144071-1524 DAMPER-ASSY,FORK,RH
92026 292026-0165 SPACER
92033 292033-1222 RING-SNAP
92049 292049-0064 SEAL-OIL
92055 292055-1497 RING-O,FORK CAP

92093 292093-0042 SEAL,DUST
92152 292152-2238 COLLAR
92152A 292152-2239 COLLAR
92153 492153-0853 BOLT
92153A 492153-0854 BOLT,SOCKET,8X35

92153B 292153-1625 BOLT,SOCKET,8X25
92210 292210-1506 NUT

  Quantity
Spec CodeDescriptionPart No.Ref.

No. '23

~ bimota 11111-<BBBB 
RIMINI 

F2340 

I I I I 

REF6 REF 6 

~44065 
11065 

~44065 
11065 

I 9205'.~ I 9205'.~ 

Q-92026 Q-92026 

©--92049 ©--92049 

0--92033 Q----92033 

@------92093 92152------e @------92093 92152------e 

t4402E 
92 152A 

-=44026 
92152A 

I I 
e-----92210 e-----92210 

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea

BIMOTA S.P.A.
Linea



Bimota S.P.A.
47853, Via Ausa 118, Cerasolo (RN)

73

bimota 




